JIANGMEN GIANTCO MOTORCYCLE CO., LTD.

1390M / HY139QMB
50CC 4-STROKE ENGINE
PARTS CATALOGUE

OC INDEX: PC-139QM / HY139QMB (VERSION: 4.5)
PREPARED BY: JinLang, Chris
CHECKED BY: LHY, Chris

DATE OF ISSUE: Dec 2007

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5) Page 1 Date of issue: 29 December, 2007



INSTRUCTION

* This catalogue was prepared based on the latest information available as of December 2007.

* Always specify the part number when ordering.

* Check the model, type, serial numbers, color, and size as needed before ordering.

* Note that the illustrations (parts drawings) can differ from the actual parts in shape.

* When modification or additions to this parts catalogue are made, a revised edition will be issued at an appropriate time.

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check
whether a parts catalogue has been issued, please contact your distributor.

* The parts shown in this catalogue are the lowest denominator. Please note certain parts need to be ordered
as a group.

Issue date December 2007
All rights reserved JIANGMEN GIANTCO MOTORCYCLE Co., LTD.

/Abbreviations used in the Parts Catalogue \

The following abbreviations are used in this parts catalogue.

*ASSY . Assembly FEX i, Exhaust
*COMP.....cccvvvnnneen. Complete Ve Volt

R Right W, Watt

Ll Left A Ampere

*FRu i, Front TAC. Alternating Current

"RR. Rear *DC.ovviiiiiin Direct Current

*QTD. Standard *CD. Capacitor Discharge Ignition

\* MM.........oo Millimeter /

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5) Page 2 Date of issue: 29 December, 2007



Contents

Index Parts name Page No.
01 Fan Cover, Engine Cover KRG T8 4
02 Cylinder Head Cover Rk 5
03 Second Air Intake /¢ I 6
04 Cylinder Head Ak 7
05 Camshaft, Valve Wz I 8
06 Camshaft Chain, Tensioner IEREES . P 9
07 Cylinder VAL 10
08 Right Crankcase Cover A e o5 1
09 Generator Tl AL 12
10 Oil Pump MLt 13
11 Starter Motor ALB) ik 14
12 Left Crankcase Cover /e M As o5 15
13 Flywheel UK R e 16
14 Clutch Hh 17
15 Transmission Box A A 18
16 L & R Crankcase e A 19
17 Crankshaft, Piston Mhih. 52 20
18 Engine Assy R 21
19 Carburetor Assy Rk I5Y59 22

AERBRMERRSE: S RAEES: “ARREAR: “CA” BRERS: - PRI

Regarding the finishing on all "Nuts & Bolts": "S" represents Dark Green; "A" represents Zinc;
"CA" represents Color Zinc; "F" represents Chrome.

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 3

Date of issue: 29 December, 2007



01 Fan Cover, Engine Cover

WM. FI8E%

1 [139.05.001 Engine Cover A, Assy ARl A 1 | set
2 |G5787-M6*16S Bolt, M6*16 IZEM6*16 2 | pcs ﬂﬁ?ﬁ“fﬁ‘\
3 [139.13.100 Tensioned Cover AR 1 pcs
4 |G845-ST4*12S Screw, ST4*12 IZEST4*12 2 | pcs ﬂﬁ?ﬁ“fﬁ‘\
5 [139.15.101 Engine Cover A A 1 | pcs
6 |G5787-M6*22S Bolt, M6*22 IZEME*22 1 pcs ﬂﬁ?ﬁ“fﬁ‘\
7 |[139.11.503 Clamper, Qil Drain Tube Vs T Sl 1 pcs
8 [139.05.002 Engine Cover B, Assy BRI & 1 | set
9 [139.15.102 Engine Cover B B 1 | pcs
10 |139.05.200 Fan Cover A 12 A 1 | pcs
11 |G845-ST5*16S Screw, ST5*16 ABUIRETST5*16 2 | pcs %"fi‘rfﬁ“
12 |G5787-M6*25S Bolt, M6*25 2 FEM6*25 2 | pcs ﬂﬁ?ﬁ“fﬁ‘\
13 ]139.16.001 Rubber Stop ¥k g 1 pcs
14 |139.12.114 Seal Ring, Cylinder Head Sk 25 g Bl 1 | pes
15 [139.11.606 Clip, M6 Je-REM6 2 | pes

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 4

Date of issue: 29 December, 2007




02 Cylinder Head Cover

FT Sk
11

1 [139.04.301 Cylinder Head Cover SIS 1 pcs

2 [139.12.115 Ventilating Tube WA 1 | pcs

3 [139.11.508 Clip A, Ventilating Tube B A 1 | pcs

4 (139.11.509 Clip B, Ventilating Tube HAE KB 1 | pcs

5 1139.12.113 Gasket, Cylinder Head Cover AT Sk 5 B ) 1 | pcs

6 |G5787-M6*25S Bolt, M6*25 12F2M6*25 4 | pcs ?ﬁ%?\

7 1139.12.855 Ventilating Tube Connector Assy WAEERAS 1 | pcs

8 [139.12.103 Clip, Vent Tube TR 1 pcs

9 [139.11.501 Cover, Ventilating Chamber WA =B 1 | pcs

10 [139.12.502 Gasket, Ventilating Chamber TR 1 | pcs

11 |G845-ST4*8A Screw, ST4*8 H I IZ%T ST4*8 4 | pcs 1=

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5) Page 5 Date of issue: 29 December, 2007




03 Second Air Intake

ZIAMR 1|5
139.17.953 Second Air intake Assy AN S 1 | set
2 |139.12.609 Bolt, M6*40 12HM6*40 2 | pcs
3S |139.12.540-1 Tube ®10.5*®18*240 (With Band) et IS TR L 5 240mm (& - 4 1 | pcs |Sprint / Stealth (B10)
3V |139.12.540-2 Tube ®10.5*d18*200 (With Band) e R TR 5 200mm (A5 4 1 | pcs |Venus
4 [139.11.005 Band R4 2 | pcs
5S [139.12.545-1 Air intake tube, ®11*®17*200 (With Clip) [ URE200mm (& K 3%) 1 | pes [Sprint / Stealth (B10)
5V [139.12.545-2 Air intake tube, ®11*®17*250 (With Clip)  |#FURE250mm (7 K #) 1 | pcs |Venus
6 |139.11.001 Cap, Air intake pipe (With Clip) BT (FRE) 1 | pes
139.11.006 Clip (Large) AN 3 | pcs
Sprint (For without
8S |139.11.002A Pressure Tube ®4*®7.5*410 (With Clip) | /45A.410mm (& F4%) 1 | pos [SECOMdAI
intake) AN HE T I
i
8.1 |139.11.002-2 Pressure Tube ®4*®7.5*220 (With Clip) R A, 220mm (& K5 1 | pcs
9 [139.11.007 Clip (Small) R (M) 4 | pcs
10 |139.11.004 Pressure Tube, ®4*®7.5*140(With Clip) FUEEB,140mm (&) 1 | pcs
11 [139.11.003 Joint = 1 | pes
12 |139.11.857 Guide Tube Welding Assy SRR B 1 | pecs
13 |139.12.860 Gasket A E AR 1 | pes
14 |139.12.553 Guide Tube grip Nut AN ] R 2 | pcs
15S [139.11.002-1 Pressure Tube ®4*®7.5*330 (With Clip) HUEEA,330mm (%K) 1 | pcs [Sprint/ Stealth (B10)
15V |139.11.002-3 Pressure Tube ®4*®7.5*200 (With Clip) BEAEFA,200mm (75 R~3) 1 | pcs [Venus

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 6

Date of issue: 29 December, 2007




04 Cylinder Head

UK
1 [139.08.200 Air intake pipe Assy, Carburetor A Sk 1 set
2 |G5787-M6*85S Bolt, M6*85 ANIE IR ME*85 2 | pos |5z
3 [139.12.110 O-Ring ®21*2 OB ©21*2 2 | pcs
4 (139.08.201 Insulator underlay, Carburetor Ak T 28 i P 1 pcs
5.1 (139.07.200-1 Spark Plug, A7RTC (Anti-jamming) ATRTCKIEZE (BT THD 1 | pcs INGK
5.2 (139.07.200-2 Spark Plug, A7TC (Un- Anti-amming) ATTCKALFE(RPLTFHD 1 | pes [NGK
5.3 |139.07.200-3 Spark Plug, CR7HSA (Anti-jamming) CR7HSAXALZE (BT 1 | pcs INGK
5.4 |139.07.200-4 Spark Plug, C7HSA (Un- Anti-amming) CTHSAKALZE(APLTH 1 | pcs [NGK
6 |139.04.200.50 Cylinder Head Assy (50cc) ALk B (50cc) 1 | set
6A (139.04.200.70 Cylinder Head Assy (70cc) ST Sk B (7 0cc) 1 | set
7 |G900-M6*63S Carburetor Bolt, M6*63 AL 2SN L IEFEME*63 2 | pos |#%
8 139.04.202 Guide Valve SIS 2 | pcs
9 |139.04.204 O-Ring, Valve ST 2 | pcs
10 |G900-M6*32S Exhaust Muffler Bolt, M6*32 AP ACKIR M ME*32 2 | pos |5z
11 [139.11.512 Pin, ®8*®7.1*14 EN P8*DT.1*14 4 | pcs
12 (G96-8A Washer, ®8*®14*2 g ©8*D14*2 4 | pcs | 1HE
13 [G6177-M8A Nut, M8 1L TR EEM8 4 | pcs | 1=
14 [139.02.101 Frame, Camshaft PR 1 pcs
15 [139.04.401.50 Gasket, Cylinder Head (50cc) il Sk # Fr(50cc) 1 | pcs
15A [139.04.401.70 Gasket, Cylinder Head (70cc) T3k # (70cc) 1 pcs
16 [139.12.110A Gasket AL 1 | pcs
17 [G900-M6*28S Bolt, M6*28 Rk B M6*28 2 | pes %z

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 7

Date of issue: 29 December, 2007




05 Camshaft, Valve

Nl D
l— &y
7 @%4 ;
Ny P
9 SL/"? {%} : ] %@_%‘1 3
> /
e /
@
. @m = 14
11 g //
j AN
S A
N
™ 3
AN
by
1 [139.04.212 Clip, Valve Lock IR 4 | pcs
2 139.04.210 Retainer, Valve Spring SARE S R 2 | pcs
3 1139.04.208 Spring, Valve Inner STRILE: 3 2 | pcs
4 (139.04.209 Spring, Valve Outer SAREALIE 3 2 | pcs
5 1139.04.211 Retainer, Valve Spring SRR R 2 | pcs
6 ]139.12.105 Qil Seal, Valve SARPIES) 2 pcs
7 1139.02.105 Screw, Tappet Adjusting AR BRI W2 4T 2 | pcs
8 [139.02.106 Nut, Tappet Adjusting AR TR RE 2 | pes
9 [139.02.102 Arm, Valve SIREY 2 | pcs
10 [139.02.103 Valve, Intake Rocker Arm AT 1 | pes
11 [139.02.104 Shaft, EX. Rocker Arm HA T TR 5 1 pcs
12 |139.02.200.50 Camshaft Comp (50cc) I Fe 5 i (50cc) 1 | set
12A |139.02.200.70 Camshaft Comp (70cc) LSl L (70cc) 1 | set
13 [139.04.206.50 Valve Intake (50cc) HA171(50cc) 1 | pcs
13A [139.04.206.70 Valve Intake (70cc) HA071(70cc) 1 pcs
14 1139.04.207.50 Valve Ex. (50cc) HEA171(50cc) 1 | pcs
14A |139.04.207.70 Valve Ex. (70cc) HES171(70cce) 1 | pcs
Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5) Page 8 Date of issue: 29 December, 2007




06 Camshaft Chain, Tensioner

IEREEA. PLAIHF

1 |139.02.308 Bolt ik K AR I 1 | pcs
2 1139.02.307 Gasket Er iy 1 pcs
3 [139.02.306 Spring, Gear LA 1 | pos
4 |G5787-M6*16S Bolt, M6*16 IZHEM6*16 2 | pos |MEZs
5 [139.02.304 Tensioned Assy B QR 1 | pcs
6 |139.12.306 Gasket, Tensioned Lifter i QLS 1 | pcs
7 [139.02.501 Staff, Tensioned Lifter Iy BESRLI 1 | pos
8 [139.12.108 O-ring, ®15.2*1.5 Ok ©15.2*1.5 1 | pes
9 [139.02.503 Screw B AT 18] 5 W A 1 | pcs
10 |139.02.400 Camshaft Chain 1E 4 1 | pcs
11 [139.02.502 Guide, Chain 4 S 1 | pos

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 9

Date of issue: 29 December, 2007




07 Cylinder
il
1 [139.04.100.50 Cylinder Assy (50cc) AR A (50cc) 1 | set
1A [139.04.100.70 Cylinder Assy (70cc) AL 4 (70cc) 1 | set
139.12.304 Gasket, Cylinder AR YR 1 | pes
139.11.512 Pin, ®8*®7.1*14 TN O 8*DT7.1*14 2 | pcs

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 10

Date of issue: 29 December, 2007




08 Right Crankcase Cover

Rl A
1 [139.12.200 Gauge, Oil Levered Assy Ml i 1 | set
2 1139.12.201 Gauge, Oil Levered IR 1 pcs
3 [139.12.109 O-Ringed, ®18*3 Ok ©18*3 1 | pcs
4 |G5787-M6*85S Bolt, M6*85 12 M6*85 4 | pcs |PE7ES:
5 |G5787-M6*100S Bolt, M6*100 12 F:M6*100 4 | pecs |PEZE4¢
6 [139.09.002 Cap, Oil Filter IR 1 | pcs
7 [139.09.003 Spring, Oil Filter Cap JE o B 1 | pcs
8 [139.12.112 O-Ringed, $30.8*3.2 OJE e ©30.8*3.2 1 | pcs
9 ]139.09.001 Cover, Oil Filter Screen il XY G 25 1 | pcs
10 [139.03.004 Right Crankcase Cover A i AE 1 pcs
11 1139.11.511 Pin, ®8*®6.5*14 FENLEY ©8*D6.5%14 2 | pcs
12 139.12.101-16.4*30*5 Oil Seal, R-Cover, ©16.4*930*5 i ©16.4*30*5 1 | pcs
13 |139.12.303 Gasket, R-Cover A 4 1 45 3 1 | pes

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 11

Date of issue: 29 December, 2007




09 Generator

R

1 |G5787-M6*18A Bolt, M6*18 12M6*18 4 | pcs |1
2 ]139.05.100 Cooling Fan AU -G 1 pcs
3 [G6177-M10*1.25A Nut, M10*1.25 12HM10*1.25 1 | pes |Hy 15
4 |G5783-M5*12A Bolt, M5*12 IEHEM5*12 2 | pos | 15:
5 [139.07.101A Generator Assy H FELBIL L 1 | set
6 [139.07.101-1 Rotor, Generator T L+ 1 | pes
7 [139.07.101-2 Stator, Generator HEHMLE T 1 | pcs

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 12

Date of issue: 29 December, 2007




10 Oil Pump

LR
1 1139.09.100 Oil Pump Assy PLIHZE SRk 1 | set
2 |G6177-M6A Nut, M6 IZREME 1 pcs |15
3 1139.09.200 Chain, Oil Pump Diver HUHZRE IR B B 5 1 pcs
4 |G5787-M6*25A Bolt, M6*25 IZEME*25 1 pcs |15
5 1139.12.107 O-ring, ®9*1.5 OJElE ©9*1.5 2 | pes
6 [139.11.510 Pin, ®8*®6.5*12 FEANLEE ©8*D6.5%12 1 pcs
7 |G5787-M6*20A Bolt, M6*20 IZAEM6*20 2 | pes [Hpi=E

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 13

Date of issue: 29 December, 2007




11 Starter Motor
YT EEBR

___..-"""-/-Ff ..,--ﬁ::"" - - k9 .'f:::\i\l
f__a—r"' 123 r-r-:;.' p {,_-____i-' -
- o d o
- e L= // 3
'ﬁ‘nﬁf - ‘\\\E" o
Al I
e J
~onab-
el
e N WO :'“:\CI-j . /
1
139.07.500 Starter Motor Assy B AL 1 set
2 ]139.06.200 Single Director Assy FAL S 23 B ) Rl 1 5 1 pcs
G5787-M6*22S Bolt, M6*22 12 4EM6*22 2 | pcs |BEFELE

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 14

Date of issue: 29 December, 2007




12 Left Crankcase Cover

Ze. iR AE o
1A 139.03.003-A L Crankcase Cover e mhdhat == 1 pcs |Sprint / Venus
1B |139.03.003-B L Crankcase Cover (Extended) e A 35 O 1 | pcs |Stealth (B10)
2A [139.12.302-A Gasket, L-Cover TR i AR AR 1 | pcs |Sprint/ Venus
2B |139.12.302-B Gasket, L-Cover (Extended) R E AR K) 1 | pcs [Stealth (B10)
3 [139.11.511 Pin, ®8*®6.5*14 FENLEY P 8*D6.5%14 2 | pcs
4 |G5787-M6*35S Bolt, M6*35 IZAEM6*35 8 | pcs g4t
5 [139.11.505 Clamper 23 1 | pcs
6 [139.11.504 Clamper, Brake Cable Rk 1 pcs

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 15

Date of issue: 29 December, 2007




13

Flywheel
X5 B e

1 [139.10.108 Right Part, Driver Bty SR E 1 | pes

2 [139.10.106 Bush, Driver TR HE 1 | pcs

3 |139.10.103 Gear, Driver [ E e 1 | pcs

4 (139.10.102 Fan, Driver XU G 1 pcs

5 1139.10.101 Plate, Driver Hahat 1 | pcs

6 [139.11.406 Gasket, ®12*®20*2 P ©12*D20*2 1 | pcs

7 |G6177-M12*1.25A Nut, M12*1.25 12 EEM12*1.25 1 | pcs |15

8 [139.10.105 Plate, Ramp B 1 pcs

9 [139.10.104 Buffer Plate Drive Bl 3 | pcs

10 [139.10.107 Roller, 5.7g WY 5.79 6 | pcs

11 (139.06.500 Rick, Shaft Comp. EBHA A 1 | pcs

12 (139.06.101 Spring, Torsion PavEIR TN S 1 | pes

13 [139.06.104 Bush (inside dia. $22) FE(NED22) 1 | pcs

14 (139.06.102 Bush, ®12*®16*12 EB I EO12*P16%12 1 | pcs

15 (139.11.403 Gasket, Startup Shaft parkai el 1 | pcs

16 [G894.1-14A Clip, ®14 e @14 1 | pcs |13

17 1139.06.300 Arm Assy, Kick (Normal narrow pedal) JEIAEC B AT-2H A (K 38 4 R ) 1 | pcs
17.1 1139.06.300A Arm Assy, Kick (New broad pedal) JEIL B A2 A OBk 38 B AR ) 1 | pcs |For 50CC 4T Model
18 |139.06.400 Gear Comp R N T e s ke 1 | pcs

19 (139.11.404 Gasket, 8.5 48 8.5 1 | pcs

20 1139.06.301 Spring, Friction B i 1 pcs

21 [139.10.100 Flywheel Assy EEtTIE 9595 1 pcs
22.1 [139.06.150-25 25Km/h, speed collar 25Km/hfR 3 & 1 pcs |See to order form
22.2 [139.06.150-30 30Km/h, speed collar 30Km/hPR 3 % 1 pcs |See to order form
22.3 [139.06.150-45 45Km/h, speed collar 45Km/h[R & 1 pcs |See to order form
23 |G5783-M6*22S Bolt, M6*22 AL IEME*22 1 | pcs |BE%E4¢t

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Date of issue: 29 December, 2007




14 Clutch

Haa

1 [139.10.200 Clutch Assy B K 1 | set

2 [139.10.210 Clutch Cover BEE AN E 1 | pcs

3 1139.10.220 Plate-Assy, Clutch B ae e SOk 1 set |Need about 1 month

4 |G6177-M10*1.25A Nut, M10*1.25 IZREM10%1.25 1 | pcs |9 %E

5A 1139.10.300-A Belt ey 1 pcs |Sprint / Venus

5B 139.10.300-B Belt (Extended) Jzar () 1 | pcs |Stealth (B10)

6 [139.10.250 Shoe Assy s L2 A 1 | set

7 1139.10.222 Buffer Stop MR IE 3 | pcs

8 |G97.3-6A Washer 18 3 | pcs | Cannot be sourced
separately. A~ fig #

9 [G896-6A Clip JT 14l 3 | pcs b

10 (139.10.223 Spring, Clutch B A 3 | pes

11 [139.10.260 Plate Comp., Drive IR A 1 | pes

12 (139.10.209 Nut, Special 7S FH IR 1 | pes

13 [139.10.205 Bearing Needle B K 1 pcs

14 [(G893.1-24A Clip FL s e 1 | pes Cannot be sourceg
separately. A~ fig #

15 [G276-61901-LS Bearing TR Bk A 1 | pcs o

16 [139.10.232 Right Comp, Driver MBhES J A 1 pcs

17 [139.10.206 Guide Pin 4 3 | pcs

18 [139.10.204 QOil Seal HES) 2 | pes | cannot be sourced

19 [139.10.240 Left Comp, Driver MBI B) R e A 1 | pcs | separately. A~ fE ¢

20 [139.10.207 O-ring A, Driver O3 H A 1 | pes o %

21 1139.10.208 O-ring B, Driver OJE % 8 B 1 | pcs

22 1139.10.203 Sleeve, Oil Seal M ES BT 1 | pcs |Not less than 500

23 1139.10.201 Spring, Driver LS 1 | pcs |Not less than 500

24 1139.10.202 Sleeve, Spring R A 1 pcs |Not less than 500

25 1139.10.270 Belt Base, Bearing Needle e AR 7 A 1 pcs |Not less than 500

26 1139.10.280 Body, Driver MBEhE Ak 1 pcs |Not less than 300

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 17

Date of issue: 29 December, 2007




15 Transmission Box

B Sr il
1 [139.03.005 Transmission Box A HFE A AR 1 pcs
2 |139.11.514 Brake Pedal Install Shaft I zh Y 1 pcs
3 [139.12.106 O-ring, #7.5*®1.5 Ol 7.5 1.5 1 pcs
4 |G6187-M8A Nut, M8 M8 [ i i B 1 | pos & 15
5 |G276-6004-2RS 6004 Bearing 60044k 7% 1 | pcs
6 |G276-6201/P6 6201 Bearing 620147 2 | pcs
7 1139.12.305 Gasket, Transmission Box AR S FE A AT 1 | pcs
8 1139.12.102 Oil Seal, ©27*P42*7 HE ©27*042*7 1 pcs
9 [139.12.309 Washer, ®12 BRI ®12 1 | pcs
10 (139.10.402 Shaft, Final, L=133mm &4 L=133mm 1 | pes
11 [139.10.403 Gear, Final A STk 1 pcs
12 (139.10.401 Shaft, Drive X )yl 1 | pcs
13 1139.10.410 Countershaft Assy e 1 | set
14 1139.11.513 Pin, ®10*$8.5*20 BN ©10*D8.5*20 2 | pcs
15 |139.18.200 Arm Assy, Rear Brake Ja IR A A 1 | set
16 1139.18.201 Shaft, Rear Brake S 304 1 | pcs
17 1139.18.202 O-ring, ®11.5*®14.2*1.5 O P ®11.5*D14.2*1.5 2 | pcs
18 1139.18.203 Arm, Rear Brake Jo BN 1 | pes
19 |G5788-M6*32S Bolt, M6*32 INFAE L TR AR ME*32 1 pcs ﬂg#fﬁ‘*
20 (G894.1-20 Clip, ®20 FED20 1 pcs

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Date of issue: 29 December, 2007




16 L & R Crankcase

Ze A hphAe
- 18

1 [139.03.002 R Crankcase Assy VY LN A 1 set
2 |G5787-M6*50S Bolt, M6*50 I M6*50 1 | pcs |9E7ES:
3 [139.11.512 Pin, ®8*®7.1*14 ENLEY P 8*D7.1*14 2 | pcs
4 (139.12.301 Gasket, Crankcase BB e LNl 1 pcs
5 [139.11.204 Bolt, M7*168 RELIEAEMT*168 2 | pcs
6 [139.11.205 Bolt, M7*175 XEKIEREMT*175 2 | pcs
7A (139.03.001-A L Crankcase Assy e thahaa 14 1 pcs |Sprint / Venus
7B |139.03.001-B L Crankcase Assy (Extended) 2o AR AR (K¢ 1 | pcs |Stealth (B10)
8 ]139.03.007 Drain Plug TR AL 1 | pcs
9 [139.03.008 Gasket, Drain Plug JBCHIRRE Ry 1 | pes
10 |139.12.101-19.8*30*5 Oil Seal, $19.8*$®30*5 it ©19.8*®30*5 1 | pcs
11 |139.12.116 Spacer, Engine Frame 10 MERED10 2 | pcs
12 (139.12.117 Spacer, Damper, (inner dia. ®8 ) JalkEE (NRED8) 1 | pcs
13 |G276-6201/P6 Bearing, 6201/P6 Hi7& 6201/P6 1 | pcs
14 |G276-6303/P6 Bearing, 6303/P6 Hh7& 6303/P6 1 | pcs
15 |G276-6203/P6 Bearing, 6203/P6 Hi7& 6203/P6 1 | pcs
16 |139.12.104-17*30%6 Oil Seal, ®17*®30*6 it d17*d30*6 1 | pcs
17 |G5787-M8*35S Bolt, M8*35 ANIE IR R MB35 4 | pcs |#%
18 |G5787-M8*40S Bolt, M8*40 IS FTE TR FEMB*40 2 | pes [H%H A
19 |G5787-M8*12S Bolt, M8*12 ANIE TR M8 12 2 | pos |5z
20 |G96-8S Washer, ®8 g o8 2 | pos [EFE
21 1139.03.012 Bushing, Starter Motor Ly E 1 pcs
22 1139.03.013 Main-Stand Install Bushing BRI 2 | pcs
23 1139.03.015 Main -Stand Spring Fixing Shaft T S [ e 1 pcs

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5) Page 19 Date of issue: 29 December, 2007




17 Crankshaft, Piston

hih. TEZE

.
L
1 [139.01.302-306.50 Ring Piston Comp (50cc) T FE IR Y14 (50cc) 1 | set
1A [139.01.302-306.70 Ring Piston Comp (70cc) TH JEME 4 (70cc) 1 | set
2 ]139.01.301.50 Piston (50cc) 7% %E(50cc) 1 | pcs
2A ]139.01.301.70 Piston (70cc) % %£(70cc) 1 | pecs
139.01.308 Piston Pin Clip THIER R IR 2 | pcs
4 [139.01.307.50 Pin Piston (50cc) 7% ZE4(50cc) 1 | pes
4A [139.01.307.70 Pin Piston (70cc) 1% 2E4H5(70cc) 1 | pcs
139.01.100 Crankshaft Connection Assy M EAT 4L 1 set
6 [139.11.101 Woodruff Key, ®3*$2.5*25 2[5 5 @ 3*P2.5*25 1 pcs

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 20

Date of issue: 29 December, 2007




18 Engine Assy

RANHLE B
1A |139.00.000-A-25 50cc 4-Stroke Engine Assy (25km/h) 50cc 4 EHHLE K (25km/h) [ 1 | set
1.1A (139.00.000-A-30 50cc 4-Stroke Engine Assy (30km/h) 50cc 41 R BNHLE K (30km/h) | 1 | set
1.2A |139.00.000-A-45 50cc 4-Stroke Engine Assy (45km/h) 50cc 4 EHHLE K (45km/h) [ 1 | set
(

50cc 4-Stroke Engine Assy (Extended / 50cc

1B [139.00.000-B-25 1 set [Stealth (B10)

25km/h) AR BN K/25km/h)
n 50cc 4-Stroke Engine Assy (Extended / 50cc
1.1B |139.00.000-B-30 30km/h) anh R LA (I K/30km/h) 1 | set |Stealth (B10)

50cc 4-Stroke Engine Assy (Extended / 50cc

1.28139.00.000-B-45 45km/h) AT (I K 45km/h)

1 set |Stealth (B10)

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5) Page 21 Date of issue: 29 December, 2007




19 Carburetor Assy

GAGEISY5)

1M—de=-
1—am—!

=

33
34

g

1 |HY50QT4-D020000 Carburetor Assy [“IHIH Ry 1 set
2 |HY50QT4-D020001 Cap, Starter Valve SO 1 pcs
3 |HY50QT4-D020002 Valve Set ,Starter ER 5 1 | pcs
4 |HY50QT4-D020003 Bolt g 1 | pes
5 |HY50QT4-D020004 Spring JiF 1 | pcs
6 |HY50QT4-D020005 Carburetor Body (I = (& 1 pcs
7 |HY50QT4-D020006 Breather Tube I VEY 1 | pcs
8 |HY50QT4-D020007 Adjuster Screw, Mixing L PR 1 pcs
9 [HY50QT4-D020008 Spring 3,&]%? 1 | pcs
10 [HY50QT4-D020009 Bolt i 2 | pcs
11 [HY50QT4-D020010 Bolt JElE" 1 | pcs
12 |HY50QT4-D020011 Upper Cover Assy HEES 1 | pcs
13 [HY50QT4-D020012 Spring JiF 1 | pcs
14 [HY50QT4-D020013 Plate Set VR 1 | pcs
15 [HY50QT4-D020014 Jet Needle = 1 | pcs
16 |[HY50QT4-D020015 Piston Comp. Vacuum P R 1 | pcs
17 |HY50QT4-D020016 Acceleration Pump Valve ACVI[® 1 pcs
18 [HY50QT4-D020017 Bolt i 2 | pcs
19 [HY50QT4-D020018 Valve Set, Float 17 R 1 | pcs
20 |HY50QT4-D020019 Main Jet = gl 1 pcs
21 |HY50QT4-D020020 Idling Jet Tl 1 | pcs
22 |HY50QT4-D020021 Bolt i 1 | pcs
23 [HY50QT4-D020022 Float, Valve Set 17 ] 1 pcs
24 [HY50QT4-D020023 Gasket TH 1 | pcs
25 |HY50QT4-D020024 Float Set 17 H]2 1 | pcs
26 |HY50QT4-D020025 Clip, Tube ek 1 | pcs
27 |HY50QT4-D020026 Tube EHEY 1 | pcs
28 |HY50QT4-D020027 Drain Screw Ll 1 | pcs
29 |HY50QT4-D020028 Bolt JElE" 3 | pcs
30 |HY50QT4-D020029 Clip, Tube ek 2 | pcs
31 |HY50QT4-D020030 Pressure Tube [+ 8 1 pcs
32 [HY50QT-X000023 Fuel Filter PRI 1 pcs
33 |MC-X010001 Fuel Tube, ®4.8* $9*120 M ¢4.8* ¢ 9*120 1 | pcs
34 [MC-X010002 Band, 8mm F4ilip8mm 2 | pcs
35 |HY50QT4-D020031 Pedestal, Main Jet = Bl 1 | pcs

Parts Catalogue: 50CC 4-Stroke Engine (VERSION: 4.5)

Page 22

Date of issue: 29 December, 2007




